MODEL 151-J
5.0 HP 21” Electric Start Power Drive

MULCHER
149 BLADE

GREASE
ANNUALLY/15

Pk

RE]
100 Yo

P/L 187948 26 P/N 229633 2/91 ~




MODEL 151-J

5.0 HP 21” Electric Start Power Drive
Convertible, Rear Bagging, Muiching, Side Discharge
Rotary Mower w/Grass Catcher
P/N Repl. Bag 160870

item Par!
No. No. Description
1 457176 Bolt - Hex 3/8-16 x 1-1/4 Gr.5
2 380568 Bolt - Blade
3 163592 Bolt Hex 5/16-18 x 4
4 031245 Blade 21 - Bagging
5 087395 Coupling - Blade
6 150276 Key - Woodruff #6
7 715268 Rivet - Pop 174 x 1/2
8 158907 Bolt - Carriage 5/16-18 x 5/8
9 304352 Key - Ignition
10 018473 Axle Assembly - Front
11 157610 Locknut - Flange 5/16-18
12 073213 Bail - Ground Drive
13 157420 Bolt - Wheel, Front
14 041418 Wheel - Front 8”
15 154328 Bolt - Wheel, Rear
16 156406 Nut - Hex 3/8-16 Flange Lock
17 793844 Decal - Engine Control
18 085829 Lever - Height Adjuster L H.
19 114462 Tip - Plastic
20 112052 Cover - Deck
21 156265 Screw - Wing 1/4-20 x 3/4
22 462093 Washer - Flat 1/4
23 156281 Nut - Speed 1/4
24 019919 Deck - Self-propelled 21
25 087601 Baffle - Rear
26 109165 Baffie - Front
27 019166 Plate - Height Adjuster
28 156463 Screw - Hex 5/16-18 x 2-3/4 Gr. 5
29 019158 Bracket - Handle LH
30 019141 Bracket - Handle RH
31 715607 Washer - Belleville
32 715243 Rivet - Pop 3/16 x 1/8
33 113878 Shield - Trailing
34 156075 Washer- 1"
35 109496 Strip ~ Backing
36 450437 Bolt - Hex 5/16-18 x 5/8 Gr. §
37 715490 Locknut - 5/16-18
38 073221 Handle - Lower
39 715052 Screw - Seli-tapping 1/4-20 x 1/2
40 179176 Support - Wheel Hub
41 019927 Bracket - Cable Support
42 109207 Bracket - Axle
43 451492 Nut - 3/8-16 Top Lock Flange
44 156414 Bolt - Hex Flange 3/8-16 x 1
45 073205 Handle - Upper
46 744284 Knob - Handle
a7 153510 Lockwasher - Internal Tooth 5/16
48 150201 Washer - Curved 5/16
49 114520 Chute - Side Discharge
50 151936 Boit - Curved Head 5/16-18 x 2-1/4
51 715326 Bolt-3/8-16 x 1
52 112102 Plug - Button
53 112094 Shield - Dust
54 715136 Washer - Fiat #10
55 112177 Pulley - Drive Cable
56 156661 Washer - Flat 9/32 1D x 1-1/4 OD
57 159053 Screw - Self Tap 1/4-20 x 3/4
58 150029 Bolt - Curved Head 1/4 x 1-1/2
59 715508 Nut - Hex Top Lock 1/4-20
60 148411 Decal - Warning Oil Overfill
61 143115 Decal - Warning CPSC
62 150623 Screw - Hex Slotted #10 x 5/8
63 001818 Decal - Warning Chute
64 157552 Clamp - Cable
65 159004 Bolt - 1/4-20 x 3/4
66 001206 Decal - Warning Blade Rotation
67 001800 Decal- Warning Catcher
68 452573 Nut - Acorn 1/4-20
69 086702 Pulley - Steel
70 160879 Frame & Bag Assembly
71 161042 Top - Catcher
72 156968 Bolt - Hex 5/16-18 x 1-1/4 Gr. 5
73 114512 Chute Cover & Body Assembly
74 156422 Insert - Plastic 1/4
75 132571 Battery Charger
76 * 171512 Sheave - Transmission
77 * 085449 Transmission Assembly
78 134544 Spring - Transmission Return
79 109421 Bracket - Transmission
80 017921 Support - Catcher
81 156588 Boit - Shoulder
82 134445 Seal - Door
83 794412 Decal - Drive Control
84 156299 Knob - Catcher
85 156307 Latch - Catcher Top
86 156810 Rivet - Pop Special 3/16

* Refer to page 93 for Parts Bulletin on Model 151 A-J

P/L 187948

PARTS LIST

el Part
No. No. Description
87 310052 Nut - Hex 1/4 - 20
88 086769 Retainer - Starter Rope
89 178848 Bracket - Pulley Support
80 111963 Clip - Handle
91 109504 Support - Chute Opening
92 134452 Seal - Bag
93 112045 Cap - Hub
94 018374 Cover - idier
95 171538 V-Belt ;
96 086983 Sheave - Engine
97 315093 Screw - Set SQ Hd. 5/16-18 x 1/4
98 156489 Spacer 21/64 1D x 1-11/64
99 019836 Cover - Transmission
100 088278 Lever - Height Adj. R.H
101 179150 Hub - Wheel Arm
102 018952 Arm - Whesl
103 715292 Boit - Hex 1/4-20 x 1
104 156620 Washer - Flat 1/2
105 * 151282 Ring - Transmission Retaining
106 156638 Washer - Flat 1/2
107 171041 Dog - Drive
108 171058 Gear - Drive RH
109 171066 Gear - Drive LH
110 041442 Wheel w/Gear
111 305367 Puliey - Idler
112 163832 Stud - Transmission Short
113 156786 Stud - Transmission Long
114 031252 Tip - Air Lift
115 024943 Cover - Drive Wheel
116 156257 Rivet - 1/4 x 5/8
117 163691 Screw - Phillips 5/16-24 x 1/2
118 157974 Nut - Hex 5/16-24
119 088039 Coupling - Blade
120 085498 Deflector - Mufiler
121 110379 Cable Tie
122 449587 Bolt - 1/4-20 x 5/8
123 156794 Spacer - Transmission
124 380493 Plug - Button 1-1/2
125 155366 Screw - #10-24 x 5/8
126 616615 Nut - #10-24 Center Lock
127 134478 Spring - Idler
128 171033 Arm - Idier
129 156653 Bearing - Flange Nylon
130 672923 Pulley - |dler
131 150185 Lockwasher - 3/8
132 715334 Nut - Keps #10 - 24
133 101246 Piate - Reinforcing
134 156844 Nut - Push 1/8
135 156349 Rivet - Pop 1/8 x 1/4
136 052555 Control - Throttle
137 052209 Cable - Engine/Blade Controi
138 052605 Cable - Drive Control
139 073015 Bail - Coated
140 120048 Screw - #8-32 x 3/8
141 162289 Spacer - 1/21.D.
142 110064 Cap - Plastic Bolt
143 152371 Guide - Rope, Upper
144 715037 Nut - Keps 1/4 - 20
145 461731 Washer - 3/8
146 715185 Washer - Flat 5/16
147 380550 Bolt - Curved Head 1/4-20 x 2-1/4
148 381442 Clip - Tinnerman
149 030528 Blade - 21" Muicher
150 151894 Locknut - Hex #8-32
151 151886 Screw - Machine Round #8-32 x 3-1/4
152 715086 Locknut - 3/8-16
153 091595 Wheel Arm Assembly L.H. Rear
154 091603 Whee! Arm Assembly R.H. Rear
155 091678 Axle Assembly Front
156 114124 Bracket - Grassbag support
157 152314 Washer - Spring
158 152553 Washer - Flat 1/2
159 * 446450 Key - Special Woodruff
160 158683 Bolt - Shoulder
- 161 001628 Decal - Electric Start
162 018846 Piate - Handle
163 050252 Switch - Ignition
164 134577 Wiring Harness
165 134607 Battery - 12 Volt
166 144089 Decal - Ignition
167 156836 Bolt - #10-24 x 1-1/8
168 310102 Nut - Hex 5/8-32
169 311241 Lockwasher 5/8
170 447698 Clip - Tinnerman
171 716761 Decal - Electric Start Instr.
172 716779 Decal - Danger Elect. Start

27

NOTE: PARTS ARE RIGHT OR LEFT HAND AS VIEWED FROM THE OPERATOR POSITION.

P/N 229633 2/91

A




